
1 

CITY OF OWOSSO 
REGULAR MEETING OF THE CITY COUNCIL 

TUESDAY, JUNE 21, 2022 
7:30 P.M. 

Meeting to be held at City Hall 
301 West Main Street 

REVISED AGENDA 
OPENING PRAYER: 
PLEDGE OF ALLEGIANCE: 
ROLL CALL: 
APPROVAL OF THE AGENDA: 
APPROVAL OF THE MINUTES OF REGULAR MEETING OF JUNE 6, 2022: 

ADDRESSING THE CITY COUNCIL 

1. Your comments shall be made during times set aside for that purpose.
2. Stand or raise a hand to indicate that you wish to speak.
3. When recognized, give your name and address and direct your comments and/or questions to any

City official in attendance.
4. Each person wishing to address the City Council and/or attending officials shall be afforded one

opportunity of up to four (4) minutes duration during the first occasion for citizen comments and
[...]
FACILITY CONDITION ASSESSMENT AND ASSET MANAGEMENT PLAN
Conducted thorough evaluations of all existing zoo buildings; as well as the existing infrastructure, 
stormwater management, pathways, walkways, and parking lots to identify problems and areas for 
improvement for the welfare of the animals, visitors, and JBZ staff. The evaluations helped identify 
opportunities to reduce energy consumption and maintenance costs, through improvements or 

replacements of existing systems.

SITE WORK/EDUCATIONAL

WESTERN MICHIGAN UNIVERSITY | KALAMAZOO, MICHIGAN
SANGREN HALL
Civil engineering services for a new academic building, pedestrian areas, parking improvements, 
and water feature.

BUSINESS TECHNOLOGY AND RESEARCH PARK PHASE 2
Programming, site analysis, and site design of Phase 2 of the BTR Park at Colony Farm Orchard.

UNIVERSITY OF MICHIGAN | ANN ARBOR, MICHIGAN
LAW QUAD UTILITY IMPROVEMENTS
Civil engineering and project management for multidiscipline team for utility and stormwater 
management improvements to the Law Quad.

GRAND VALLEY STATE UNIVERSITY | ALLENDALE, MICHIGAN
CAMPUS UTILITY MASTER PLANNING
Mapped existing infrastructure including utility tunnels, water main, sanitary sewer, storm sewer, 
electric, gas, and telecommunications.

CAMPUS STORMWATER MASTER PLANNING
Mapped existing watersheds and planning for long-term stormwater management on the 
Allendale Campus.

SITE DESIGN
Site/civil engineering for new buildings, parking lots, and campus infrastructure improvement 
projects from 2006 through 2016.

CAMPUS UTILITY UPGRADES
Civil engineering for new water main, sanitary sewer, and stormwater management improvement 
projects from 2006 through 2016.

RAVINE STORM SEWER IMPROVEMENTS
Analysis and design for storm sewer outlet repairs/ improvements.

LOT Q
Expansion of existing porous pavement parking.

LOT K
Expansion of existing parking lot, including stormwater reroute and integrated bike path/
pedestrian walk.

RYAN MUSCH, PE, 
LEED AP, SITES AP
VICE PRESIDENT |  
SENIOR CIVIL ENGINEER



PROJECTSAPPENDIX B



FISHBECK | APPENDIX B: PROJECTS | 36

SAINT LOUIS WATER SUPPLY REPLACEMENT
GRATIOT AREA WATER AUTHORITY | CITIES OF ALMA AND SAINT LOUIS, MICHIGAN

In 2012, the Cities of Saint Louis and Alma, Michigan, formed the Gratiot Area Water 
Authority to oversee the replacement of the Saint Louis municipal groundwater supply 
after discovering the Saint Louis wells had been contaminated by a Superfund site in 
the City limits.

The project was a huge undertaking that included expanding the former Alma 
WTP, constructing two new booster pumping stations to direct water to Saint Louis, 
constructing approximately 5 miles of finished water transmission mains, a regional 
hydrogeological study, four new water supply wells and associated raw water 
transmission main, and a new 250,000-gallon elevated water storage tank in Saint 
Louis. Fishbeck was retained by the Authority to perform all planning, design, and 
construction phase engineering services.

The first task was developing a water supply and treatment study for Saint Louis and 
Alma, which provided planning and cost estimating for improvements required to 
combine the systems. Fishbeck performed a detailed route study for the raw water 
and finished water transmission mains. The hydraulic models we developed as part 
of previous reliability studies were combined and used to help size the transmission 
mains, booster stations, and WTP high-service pump replacements.

The Alma water system hydraulic grade line is higher than the Saint Louis water system. 
Fishbeck used the hydraulic model to design a system that optimized the energy costs 
of conveying water to Saint Louis. Control valves were provided in the two booster 
pumping stations to allow gravity feed to Saint Louis under all but the highest demand 
conditions, for which pumping was required.

Renovation of the existing Alma WTP was included as part of the project. 
Improvements included adding one new dual media filter, replacing the Wheeler 
underdrain and media in the two existing filters, and adding a new air wash system, 
new backwash pumping system, and backwash tank. A new, 1-MG finished water 
reservoir, high-service pumps, chemical feed equipment, standby power generator, 
electrical gear and VFDs, and a new SCADA system rounded out the improvements. 
Baffles were provided in the new reservoir to prevent short circuiting of the chlorinated 
finished water. Plant construction was completed while keeping the existing plant in 
service.

PROJECT DATA
Start Date: 2012
Completion Date: 2017
Construction Cost: $31.2 million
Engineering: $5.9 million

REFERENCE
Kurt Giles
989.681.4377



FISHBECK | APPENDIX B: PROJECTS | 37

PROJECT DATA
Original Completion Date: 2004
Master Plan Updated: 2010, 2015, 2020

REFERENCE
Wayne Jernberg, PE 
616.456.4055

COMPREHENSIVE WATER SYSTEM MASTER PLAN
CITY OF GRAND RAPIDS, MICHIGAN

The City of Grand Rapids retained Fishbeck to complete a 20-year master plan for its 
water distribution system and evaluate major transmission main and pump station 
improvements. 

The water system serves over 300,000 customers in ten area communities. The master 
plan included the development of a hydraulic model of the entire service area for use 
in evaluating the existing system, as well as projected expansions and improvements.

The City pumps treated drinking water from its Lake Michigan Filtration Plant to the 
Grand Rapids Metropolitan Area through two large-diameter transmission mains.  
The distribution system includes 7 major pressure districts, 13 water storage tanks,  
and 60 pumps in 12 pumping stations.

The work completed for the master plan included:

• Population and water use projections including revision of system demands  
to reflect actual consumption records.

• Model development and calibration including verification and 
necessary changes to pipe diameters, closed valves, PRV settings, and 
piping connections.

• Water distribution system evaluation and hydraulic modeling.

• High-service pump and transmission main capacity evaluation.

• Evaluation of proposed improvements to meet future demand conditions 
including cost estimates.

• Review and condition assessment of major assets at LMFP.

• Asset Management Program Update (2020).

• AWIA Risk and Resiliency Assessment and Emergency Response plan (2020).

The model included all pumps, tanks, and control valves in the system, and all service 
and transmission mains 10 inches in diameter and larger. The model was skeletonized 
from over 100,000 pipes to 7,000 pipes. In total, the model contained over 7,000 pipes 
and over 6,500 nodes or junctions. Pump stations, storage tanks, and regulator valves 
were added to complete the model. 

Fishbeck updated the model using InfoWater. By working in the GIS platform, the 
database can be easily compared and worked with simultaneously without needing  
to convert any data.



FISHBECK | APPENDIX B: PROJECTS | 38

WATER TREATMENT PLANT IMPROVEMENTS
CITY OF LUDINGTON, MICHIGAN

In 2016, the City of Ludington retained Fishbeck to complete extensive upgrades to its 
water treatment plant. We used an innovative design approach to increase the rated 
capacity of the facility from 3.2-MGD to 8.0-MGD without increasing the footprint of the 
building. A large degree of planning and sequencing, including multiple plant-wide 
shutdowns, were necessary to accomplish these improvements. Major components of 
the project included:

• Owner procurement of the pretreatment equipment including flocculation, 
sedimentation, and sludge collection equipment.

• Retrofitting one existing solids contact clarifier into two baffled flocculation 
and high-rate sedimentation basins.

• Retrofitting the other solids contact clarifier into two dual-media filters and 
new chemical storage and feed rooms.

• Upgrading two high-service pumps, including the addition of VFDs. 

• Process Improvements: New chemical feed systems including fluoride, alum, 
and sodium hypochlorite.

• Electrical Improvements: new electrical switchgear, motor control centers, 
standby generator, and SCADA improvements.

• Building Improvements: replaced heating and ventilation equipment and 
upgraded the building façade, including a roof replacement.

Fishbeck has also assisted the City with distribution system planning, having 
completed their Reliability Study, General Plan, and Water Asset Management 
Plan. That work included hydraulic model development and calibration and capital 
improvements planning for the plant and distribution system. Current work includes 
the development of GIS mapping and water service inventory under a Pilot Drinking 
Water Community Water Supply Grant awarded to the City in 2018.

PROJECT DATA
Start Date: September 2016
Completion Date: December 2018
Construction Cost: $8.7 million
Engineering Fee: $1.2 million

REFERENCE
Mitch Foster
231.845.6237



FISHBECK | SECTION NAME | 39

WATER SUPPLY STUDY
CITY OF SYLVANIA, OHIO

Fishbeck evaluated alternatives to Sylvania’s current method of obtaining treated water 
from the City of Toledo. The evaluated scenarios included Sylvania alone or in partnership 
with other neighboring communities in NW Ohio and SE Michigan. We also considered a 
regional intake and treatment plant to provide limited, redundant capacity to the existing 
Toledo water system. Scenarios included: 

• Sylvania alone with a capacity of 6.5 MGD.
• An independent regional partnership with a capacity of 18 MGD. 
• A supplemental regional partnership with a capacity of 60 MGD. 

Fishbeck examined various treatment alternatives to remove suspended solids, control 
cyanotonins, and reduce hardness. The considered treatment processes included:

• Coagulation/sedimentation
• Dissolved air flotation
• Ozonation
• Membrane filtration (micro or ultra)
• Dual-media gravity filtration
• Biologically active filtration with granular activated carbon
• Lime and soda ash softening
• Membrane softening (reverse osmosis)
• Lagoon dewatering
• Mechanical dewatering

Ultimately, the recommended process train consisted of conventional treatment with 
rapid mixing, flocculation, high-rate sedimentation, post-sedimentation ozonation, and 
biologically active filtration using deep-bed granular activated carbon. Chemical feed 
systems were assumed to include potassium permanganate feed at the intake for mussel 
control, powdered activated carbon feed at the raw water pumping station for taste and 
odor control, alum for coagulation, ozone for disinfection and algal toxin control, sodium 
hypochlorite for maintaining a disinfectant residual, orthophosphate for corrosion control, 
and fluoride. Estimated construction and operations costs included a new Lake Erie intake, 
raw water pumping station, raw water transmission mains, and a water treatment plant 
near Monroe, Michigan. Fishbeck used a water system hydraulic model to develop sizing 
and routing of new finished water transmission mains for each scenario. We developed 
rate tracks that compared the costs of maintaining current service from Toledo against 
the Sylvania alone and independent regional partnership scenarios. The City is reviewing 
those results and sharing them with others in an effort to solidify plans for its future water 
supply. 

REFERENCE
Kevin Aller, PE 
419.885.8965



 
MEMORANDUM 

 
 

301 W. MAIN    OWOSSO, MICHIGAN 48867-2958   WWW.CI.OWOSSO.MI.US 
 
 

 
 
DATE: June 21, 2022 
 
TO: City Council 
  
FROM: Ryan E. Suchanek, Director of Public Services & Utilities 
 
SUBJECT:  Joint Solicitation–Lansing Board of Water & Light (LBWL) Consortium for 

Bulk – FY2022-23 
 
 
RECOMMENDATION:  
 
Authorization to enter into purchase agreements with PVS Technologies, Inc., JCI Jones 
Chemicals, Inc., and Graymont Western Lime Inc. for bulk chemicals necessary for treatment of 
potable water and wastewater. 
 
BACKGROUND: 
 
The Lansing Board of Water & Light solicits bids each year for bulk chemicals for its own 
operations and many other surrounding communities.  The following bulk chemicals are the lowest 
priced available through the competitive bid process for the 2022-2023 budget year:     
 
Ferric Chloride (FeCl3) is used at the Wastewater Treatment Works for removal of phosphorous 
and suspended solids. Of the bids received by LBWL, PVS Technologies, Inc. of Detroit, Michigan 
was the low responsible and responsive bidder at $778.00/Liquid Ton or $778.00/Dry Ton of 
FeCl3 ion.  The liquid price increased 246%, and the dry price increased 31% over last year.  
Before this, prices remained the same from 2019 – 2021 at $225.00/Liquid Ton and $592.00/Dry 
Ton.  Owosso will enter into a separate agreement as the LBWL does not use FeCl3.    
 
Sodium Hypochlorite (NaOCl) is used at the Wastewater Treatment Works for disinfection of 
process wastewater effluent, and at the Water Filtration Facility for disinfection of potable drinking 
water.  Of the bids received by LBWL, JCI Jones Chemicals, Inc., of East Lansing, Michigan was 
the low responsible and responsive bidder at $1.59/gallon, an increase of 121% over last year.  
2021 price was $0.72/gallon, 2020 price was $0.71/gallon, 2019 price was $0.746/gallon, and 2018 
price was $0.67/gallon. 
      
CaCO3 Lime (Pebble Quick Lime) is primarily used for the removal of carbonate hardness and 
iron from ground water, and also provides some disinfection properties for water.  Of the bids 
received by LBWL, Graymont Western Lime Inc. of Wisconsin was the low responsible bidder at 
$149.50/Dry Ton, an increase of 4% over last year.  2021 price was $143.50/Dry Ton, 2020 price 
was $143.90/Dry Ton, 2019 price was $143.00/Dry Ton, and 2018 price was $134.61/Dry Ton. 
 

 
 
 
 



 
FISCAL IMPACTS:  
 
FeCl3 usage estimated for FY2022-2023 is 85.5 ton @ $778.00/Dry Ton for estimated total 
 ……………………………………………………………………………... $66,519.00 
      
NaOCl usage estimated for FY2022-2023 is 54,000 gallons @ $1.59/gallon for estimated total
 ……………………………………………………………………………... $85,860.00 
      
CaCO3 usage estimated for FY2022-2023 is 840 ton @ $149.50/Dry Ton for estimated total
 ……………………………………………………………………………... $125,580.00  
 
 
 
Document originated by: Ryan E. Suchanek 
 
 
Attachments:   (1) Resolutions 
                       (2) Bid Documents 



RESOLUTION NO.  
 

RESOLUTION AUTHORIZING THE EXECUTION OF A PURCHASE ORDER FOR 
FERRIC CHLORIDE FROM PVS TECHNOLOGIES, INC.  

IN ACCORDANCE WITH THE LANSING BOARD OF WATER & LIGHT 2022 
CONSORTIUM COMPETITIVE BIDDING PROGRAM  

 
WHEREAS, the City of Owosso, Shiawassee County, Michigan, requires Ferric Chloride (iron) in bulk 
deliveries for use in treating municipal wastewater; and 
 
WHEREAS, the Lansing Board of Water & Light (LBWL) solicited competitive bids for ferric chloride; and 
it is hereby determined that PVS Technologies, Inc. is qualified to provide such product and that it has 
submitted the lowest responsible and responsive bid. 
 
NOW THEREFORE BE IT RESOLVED by the City Council of the City of Owosso, Shiawassee County, 
Michigan that: 
 

FIRST: The City of Owosso has theretofore determined that it is advisable, necessary and in the 
public interest to purchase Ferric Chloride from PVS Technologies, Inc. of Detroit, 
Michigan, at the price of $778.00 per dry ton, with an estimated usage of 85.5 dry ton for 
FY 2022-2023. 

 
SECOND: The accounts payable department is authorized to submit payment to PVS Technologies, 

Inc. in an amount up to $66,519.00 for FY2022-2023, based on unit prices and actual 
quantities delivered. 

 
THIRD: The above expenses shall be paid from the wastewater fund following delivery, and 

chargeable to account 599-548-743.100. 
 
 



RESOLUTION NO.  
 

RESOLUTION AUTHORIZING THE EXECUTION OF A PURCHASE ORDER FOR 
SODIUM HYPOCHLORITE WITH JCI JONES CHEMICALS, INC.  

IN ACCORDANCE WITH THE LANSING BOARD OF WATER & LIGHT 2022 
CONSORTIUM COMPETITIVE BIDDING PROGRAM  

 
WHEREAS, the City of Owosso, Shiawassee County, Michigan, requires sodium hypochlorite in bulk 